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. Espasor " Pea Lineal Peso Lineal
Tipode Producte Orden Interna de Fabricaclon|  Dléimetra Espascr Longltud Longitud Naottra Grado Peso Pesa Tamafio [Mass per Numeros de Fuba
[ Type of Pipe/Dellvery Condition): { Work Order ) {Plameter) (Thiknass) pulg (ft) g:l:lr:: ::; {Leghth) mtrs {Leghth) pfes (ft} {Spacification): {Grade): (mass} Ibs. {mass) kg. {she) ’::e;(e;l;e [Ma;;.p:lr'nn::tarl {Pipe Numhbar}
ERW 271 6625 0.2680 T112 ‘ 12,2 40,026 ASTM A-53 Grado B 760.131 344,790 0,168 18.951 28.761 231
Composlelian Quimca del Acaro [Steel Chemical Composition]. . Propledadas mecénicas del Acera de la Tuberia {Steel Machanical's Parpieties),
# colada Umite Traccion Limite Elastico %
#lote {Heat). . (Tensite Strenght) {¥ield Pofnt) Elongacion
¢ Si Mn L4 s v B cr o Ni Mo Cliw Ks1 {MPa} KsI {MPA) { Enfagation )
o L T w L T L T
271-10-11 350058011 0,024 0.017 0.356 0.002 0.014 0 1] 0.018 nez2e 0.013 C.002 | 011501667 | 61(419.52) N/A N/A 48[330.11) N/& 25 NiA
271-10-12 350058011 0.024 0.017 0355 0.00% 0,014 Q 0 o.ple 0.028 0.013 0.062 | 0.11501667 61{419,52) | N/A N/A 48{330,11) /A 25 NfA
271-10-14 350053011 0.094 0.017 0,356 0.009 0.014 Q a 0.018 0,028 0.013 0002 | 0.11501667 | £1{419.52) NfA NfA 48{330.11) N/A 25 N/A
271-10-15 350058011 0.094 0,017 0.356 0,002 0.014 V] 0 0.018 0.028 0.013 0,002 | 0.11501667 61[412.52) N/A N/A 48(330.11) N/& 25 NfA
271-10-20 350058011 0.054 0.0:7 0,356 0.009 0.014 a o 0.018 0.028 0,013 0.002 | 011501667} £1{419.52) Nf& N/a 48{(330.11) NfA 25 NfA
271-10-21 350058011 0.094 0.7 0.356 0.008 0.014 1] [} 0.018 0.028 9.013 0.002 | 0,11501667 | 51{319.52} NfA N/A 48{330.11) N/A 25 N/A
271-10-23 350058011 0,024 0.017 0.356 0.002 0.014 o 0 0.018 n.eze 0013 | 0002 | 0.11501667 | 61(419.52) NfA NfA 48[430.11) NfA 25 N/a
271-10-26 350058011 0.094 0.017 0355 0,009 0.014 ] 0 0.018 0.028 0.0i3 0,002 | C.11501667 61(419.52) N/A NfA 48{330.11) NfA 25 N/A
271-10-3 350058011 0.094 0.017 0.356 0.009 0.014 a il 0,012 0.028 0013 0.002 | 0.11501667 €1{419.52) NiA N/A 48(330,11) HiA 25 : NfA
271-10-31 350058011 0.084 0.017 0.356 0.009 0.014 0 o 0,018 0.028 0.013 0.002 | DI1501667 | 61(419.52) Kfa N/A 48{330.11) NfA ) 25 NfA
271-10-32 350058011 0.094 0,017 0.356 0.008 0.014 i) o 0.018 0.028 0.013 0,002 | D.11501€67 61{41%.52) N/A Kfa 48{330.11) N/A 25 NfA
271-10-33 350058011 Q.094 0.017 0,356 0.009 0.014 0 ] 0.018 0.028 0.013 0.002 | 0.11501667 | §1{419.52} NfA NfA 48(330,11) NfA 25 nN/A
271-10-34 350058011 0,034 o7 0.356 0.co% 0.014 [} 0 0.018 0.028 0.013 0.002 | 011501667 | 51{419.52) NfA N/A 48(330.11} wa 25 NfA
271-10-35 350058011 0.094 " 0017 0.356 0.005 0.014 Q 0 0.018 0.028 0.013 0.002 | 13501667 | 61(419.52) NfA Nfa 48{310.11) N/& 25 N/A
. ‘2‘71-]0-35 350058011 0.094 0.017 0.356 0.009 0.014 o Q 0,018 0.028 0.013 0.002 | 0.11501667 61{419.52) N/A N/A 48(330,11) HiA 25 N/A
271-10-37 350058011 0034 .017 0.356 0.009 0.014 o a 0.018 0.028 0.013 0002 | 071501667 | 61[419.52) N/A N/A 48{330.11) NFA 25 N/A
271.10-33 350058611 0.094 0017 0.356 0.008 0.014 0 o 0.018 0.028 0.013 0,002 | B.11501667 51{419.52) NfA wfa 48{330.11) NfA 25 NfA
271-10-40 350058011 0.094 0.017 0,356 0.009 0.014 0 a 0.018 0.028 0,013 0,002 | 011501667 §1({419.52) N/A N/A 48(330,11) NfA . 25 N/A
271-10-42 F50058011 0.084 0.017 0.356 D.00% 0.014 ] a 0.018 n.pz2 0.013 0.002 | 011501667 |  G1{419.52) NfA N/A 48(330.11} N/A 25 X /A
271-10-48 350058011 0.094 0.017 0.356 0.009 0,014 a 0 0.018 0.028 0.0i3 0.002 | 0.11501657 61{419.52) N/A . NfA 48{330.11) ’ NfA 25 Nf&
271-10-49 350058011 6.094 0.017 0.35¢ 0.009 ' 0014 1} 4] 0.018 0.028 0.013 0.002 | 0.11501667 | 61(419.52) NfA ) N/A 48(330.11) N/A 25 H/A
271-10-5 350058011 n.cos 0,017 0.356 2009 0.c14 [+] Q 0.018 o028 0.013 0.002 | 0.11501667 61(419.52) N/A N/A 48(330.11) NfA 25 N/A
271-10-8 350058011 0.094 0.017 0,356 0.7005 0.014 Q 1} 0.018 0.028 0,513 0.002 | 0.11501667 61{415.52) N/A NFA 48{330.,11) N/A 25 N/A
271-10-7 350056011 0,034 0.017 0.356 0.009 0.014 0 [ C.ot8 | 0028 2.013 0.002 | 0,11501667 | 61(419.52) N/A N/A 48{330.11) N/A 25 N/A
271-10-9 350058011 0.094 0,017 0358 0.009 o014 1] a 0.018 0.0z28 0.013 0.002 | 0.11501667 61{419.52) N/A N/A 48(330,11} N/A 25 NfA
271-11-18 1370630012 0.085 0.009 0.334 0.007 0.002 Q o 001z 0.008 0.0i6 0.001 | £0.10333333 61{419.52) N/A NfA 48(330.11) N/A 25 N/A
271-1-12 1320476012 0.082 0012 2.308 0,013 0,004 1} 4] 0.01 0,005 0.03 0.001 | 0.039911667 | 61.73(425.63) N/A N/A 52.61(364.13) N/A 29 N/A
271-11-33 1320530012 0.085 0.00% 0.334 0.007 o.poz o Q 0,012 0.008 0.015 0.001 | 0.10333333 61{419.52) WA N/A 48{330,11} NiA 5 NiA
271-11-34 1320630012 0,085 0.009 0.334 0.007 d.002 Q o 0.012 0.008 ore 0.001 (010333333 §1{415.52) Nf& N/A 48{330.11) N/A 25 N/A
271-13-35 1320630012 0.085 0,009 0.23¢ 0.007 0,002 0 [+ ©.0x2 0,008 2.016 0.001 {0.10333333 | 61{419.52) NfA NfR 48(330.11) N/A 25 N/A
i 271-11-36 1320477012 0.081 - 0.016 0317 0.014 0.005 o Q 0,009 0.005 0,03 0.001 0.09865 57.14(3%4) NfA N/A 45.31(312.42) NA 33 N/A
. 271-11-46 1320630012 0,085 0.003 0.334 0,007 0.002 Q ] 0.012 Q.003 0.0i6 0001 | 010333333 G1(419,52) N/A N/A 48{330.11) N/& 25 NiA
271-12-20 1320630012 0.085 £.009 0.334 . o.oo? . 0.002 1] ] 0.012 0.008 0.016 0001 | 0.10333333 |  §1{419.52) N/A N/A 48(330.11) N/A 25 NiA
'271—12-34 1320530012 0.085 0.008 0.334 0.007 - .- 002 o Q 0.012 0.008 0.016 0.001 | 010333333 61{419,52) /A NfA 48(330.11) NfA 25 NiA
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. CERTIFIED MILL TEST REPORT

LOG NO. F00000000010588 P 4
* The Best Value - see2of
. Tere. Soroi BONNEY FORGE CORPORATION

Price, Qua ity, Service P.0. BOX 330 - 14496 CROGHAN PIKE « MOUNT UNION, PA 17066~0330

All The Time. (814) 542-2545 - (800) 3457546 - FAX (814) 542-4906
www, bonneyfarge.com

CUSTOMER: PLESA ANAHUJAC Y CIAS,, S A.DEC.V. : . DATE 01/21/2011
CUSTOMER BONNEY ORDER NO. B000089573

ORDER NO.: g77%

SHIP TO: AMERICA DISPATCH
302 QUIVIRA DR.
IND PARK.
LAREDO TX 78045
United States

GRADE OR SPECIFICATION NO.

ITEM Q_UANTITY LOT NO. _ CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:;

3 50 58163 1 3000 HOT-DIP.90EL T - BA/A105

Al0.024 C0.190 Cb0.000 Co0.004 Cr0.040 Cu0.090 Mn 1.020 Mo 0.010
) N0.004 Nb0.016 Ni0.030 P (.007 S0.021 5i0.230 V0.004
| ’ CE(Long Formula) = 0.38

| T/S(PSE) 75,126  Y/S(PSI) 47,979 EL(%) 29.75 RA(%) 62.88
1 Brinell 137 BHN 137 BHN
6 40 58170 3/4 3000 HOT-DIP 90EL T SA/AT03

Al0.022 C0200 Cb0.000 Co0.004 Cr0.030 Cu0.090 Mn1.060 Mo 0.010
N{.003 Nb0.015 Ni0.040 P0.007 50.018 S5i0.190 V0.004

CE(Loug Formula) = 0.39
T/S(PSI) 80,000  Y/S(PSI) 46,875 EL(%) 30.00 RA() 6230
Brinell 156 BHN *150 BHN -
T 20 58095 I 3000 HOT-DIP TEE T SA/A105

A10.023 C0.200 Cb0.000 Co0.004 Cr0.040 Cu0.150 Mn0.990 Mo 0.010
N0.004 NbG.OI3 Ni0.050 P0.010 50.021 310210 5n.0.010 V 0.004

CE(Long Formula) = 0.3¢
T/S(PST) 74,375 Y/S(PSI) 48,750 EL(%) 31.50 RA(%) 63.25
Brinetl 137BHN 141 BHN
8 20 58103 3/4 3000 HOT-DIP TEE T . SA/A105

A10.024 C0.210 Cb0.000 Co0.004 Cr0.030 Cu0.080 Mn 1.070 Mo 0.010
N0.003 Nb{®.013 Niog.030 P0.006 S0.021 Si0.200 V0.004

CE(Long Formula) = 0.40
T/S(PSI) 78,750  Y/S(PSI) 51,250 EL(%) 31.30  RA(%) 64.90
Brinell 156 BHN 159 BHN

We certify that the data cn this sheet is a true copy taken from our records of material

furnished us by the production mill, or as obtained by additiona! laboratory checks. M% (7

by

()&

Meloney Specht
" CMTR: REV2 ' ' ' QUALITY PROCESS MANAGER




